WALLENSTEIN by EMB Mfg.

WALLENSTEIN

EMB Manufacturing Inc.
4144 Boomer Line - St. Clements, On - NOB 2MO0 - Canada
Ph: (519) 699-9283 - Fax: (519) 699-4146
www.wallensteinequipment.com

BXT6224 Chipper

S/N 2E9US1117FS050202 & After

BXT6228su Chipper

S/N 2E9US111XFS055040 & After

Parts Manuadl

Refer to the operators
manual for safe
operation and

maintenance 1053 BXT6224 BXT6228su RevK1 Parts Manual
Rev K1 200416




1053 BXT6224 BXT6228su RevK1 Parts Manual WALLENSTEIN by EMB Mfg.

Foreword

EMB Mfg. has prepared this parts manual to assist customers in ordering quality OEM replacement parts.

Proper and regular service and replacing old, worn or broken parts with the correct OEM parts are essential to
prolonging the life of your EMB product. Please refer to this manual before ordering any replacement parts.

All information contained in this parts manual is based on the latest product specification available at the time
of printing this manual. If your product differs from the specifications contained within this manual contact EMB
Mfg. for information.

EMB reserves the right to alter specifications on their products at any time.

Reproduction of this parts manual of any kind is prohibited without prior written permission from EMB Mfg.

For parts and information please contact your dealer. If your dealer is no longer available please go to our
website: http://www.wallensteinequipment.com and click on "FIND A DEALER NEAR YOU" for information on a
local dealer.

nge 20f16 For threaded parts installation, refer to the torque charts in this manual. RevKlI 110117



1053 BXT6224 BXT6228su RevK1 Parts Manual WALLENSTEIN by EMB Mfg.

Table of Contents

[Te11 B [ o [V 1= 3P 4
Hydraulic Fitting Torque ..........ueeeeeeeeeeeeeeeeeeeeeeeeeeeeeenes 5
Wheel Lug TOrQUE........ccoiiiiireeiicceeeeeeeeeeeeenaeeeeeeeeeeens 5
Main Frame, Guards, & Battery ..........cceeeeeeiiennnnnees 6
Blower Parts..........ccoreiiiirirrrrrcccceeeeeceeeeeneeeeees 7
RUNNING GEAr......ccciiiiiiiiiiiiiirirrrrereerrereeeeeeeeeeeeeeeeeeeeeees 8
Trailer Tongue Assembly.........cccooviveeveecceeieeeeeeeeennnnn. 9
Idler Hub Assembly ..........ccooriiirrrimciiiiienieeeeeeeneen. 9
ROTOK ... e ce e e e e e e e eeanaaeeaas 10
Discharge Chute Assembily............cccuueeeeeeeeeeeeeennnes 10
Engine & Driveline...........cccouirrirvveeciiiiiiiieievennnnn. 11
Fuel Tank Assembly & Fuel Lines..................uue...... 12
Self-feed Hopper Flap Detail.............cueeeeeenennnnneee. 13
(o] oY=l Mo | Vo1 1 PR 14
ACCESSOIES......cceeieieieiiiiiieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenees 16

Maintenance should be performed by
trained personnel only.

~

Refer to the operators
manual for safe
operation and

maintenance

J

nge 30f16 For threaded parts installation, refer to the torque charts in this manual.

Rev K1 110117



1053 BXT6224 BXT6228su RevK1 Parts Manual WALLENSTEIN by EMB Mfg.
Bolt Torque |

ENGLISH TORQUE SPECIFICATIONS
Bolt Torque*

Bolt
Diamter SAE 2 SAE 5 SAE 8

CHECKING BOLT TORQUE "A" | (N.m) (Ib-ft) | (N.m) (Ib-ft) | (N.m) (Ib-ft)

Thetablesshownbelowgivecorrecttorque -
values for various bolts and capscrews. 1/4 8 6 12 9 17 12

Tighten all bolts to the torques specified 5/16" 13 10 25 19 36 27
in chart unless otherwise noted. Check

tightness of bolts periodically, using 3/8" 27 20 45 33 63 45
bolt torque chart as a guide. Replace 7/16" 41 30 72 53 100 75
hardware with the same strength bolt. 1/2" 61 45 110 80 155 115
9/16" 95 60 155 115 220 165
5/8" 128 95 215 160 305 220

3/4" 225 165 390 290 540 400
7/8" 230 170 570 420 880 650

1" 345 225 850 630 | 1320 | 970
SAE-2 SAE-5 SAE-8

e 0 @ &

METRIC TORQUE SPECIFICATIONS
Bolt Bolt Torque*
Torque figures indicated above are valid Dla,,mfter 8.8 10.9
for non-greased or non-oiled threads A (N_m) (|b-ft) (N.m) (|b-ft)
and heads unless otherwise specified.
Therefore, do not grease or oil bolts or M3 0.5 0.4 1.8 1.3
I therwi ified
e e e oot M4 3 | 22 | 45 | 33
elements, increase torque values by 5%. M5 6 4 9 7
* Torque value for bolts and capscrews M6 10 7 15 11
are identified by their head markings. M8 25 18 35 26
M10 50 37 70 52
M12 90 66 125 92
M14 140 103 200 148
M16 225 166 310 229
M20 435 321 610 450
M24 750 553 1050 774
M30 1495 1103 2100 1550
M36 2600 1917 3675 2710
B 2
® 7 \ (7 R
i )
TS <

Page 4 of 16 For threaded parts installation, refer to the torque charts in this manual. Rev K1 110117



1053 BXT6224 BXT6228su RevK1 Parts Manual

WALLENSTEIN by EMB Mfg.

Hydraulic Fitting Torque |

Tightening Flare Type Tube Fittings
Tube Nut Size Torque Recommended
1. Check flare and flare seat for defects Size Across Value- Turns To Tighten
that might cause leakage. oD Flats (After Finger
Tightening)
2. Align tube with fitting before tighten- . .
ing. (in.) (in.) (N.m) (Ib-ft) (Flats) (Turn)
3. Lubricate connection and hand 3/16 7116 8 6 1 1/6
tighten swivel nut until snug. 1/4 9/16 12 9 1 1/6
5/16 5/8 16 12 1 1/6
4. To prevent twisting the tube(s), use 318 11716 24 18 1 1/6
two wrenches. Place one wrench 1/2 718 46 34 1 1/6
on the connector body and with the 5/8 1 62 46 1 1/6
second tighten the swivel nut to the 3/4 1-1/4 102 75 3/4 1/8
torque shown. 7/8 1-3/8 122 90 3/4 1/8

Wheel Lug Torque

The torque values shown are based on
lubricated connections as in reassembly.

It is extremely important safety procedure to apply .
and maintain proper wheel mounting torque on your Wheel Torque Requirements
trailer axle. Torque wrenches are the best method to Torque
assure the proper amount of torque is being applied | Wheel Size |  Unit 1st Stage | 2nd Stage | 3rd Stage
to a fastener. ] ft-lbs| 12-20 30-35 45 - 55
8 Nm 16 - 26 39-45.5 58.5-71.5
Wheel lugs should be torqued before first road use fiibs 50 - 25 35-20 50 - 60
and after each wheel removal. Check and re torque 12" Nml 26-325 455 - 52 65 - 78
after the first 16Km (10 miles), 40Km (25 miles), i i
and again at 80Km (50 miles). Check periodically 13" ft-lbs 20-25 35-40 50 - 60
thereafter. Nm 26 - 32.5 455-52 65-78
. ft-Ibs 20-25 50 - 60 90 - 120
Note: Wheel lugs must be applied and maintained 14 Nm| 26-325 65-78 117 - 156
at the proper torque Ieve_ls to prevent loose whegls, fbsl 20 - 25 50 - 60 90 -120
broken studs, and possible dangerous separation 15" Nml 26-325 65 - 78 117 - 156
of wheels from your axle. i
. ft-Ibs 20-25 50 - 60 90 - 120
+  Startalllugs by hand to prevent cross threading. 16 Nm| 26-32.5 65-78 117 - 156
« Tighten lugs in sequence, per wheel lug torque
sequence chart. ; ]
» Thetightening of the fasteners should be donein .
stages. Following the recommended sequence, 4 3 6
tighten fasteners per wheel torque requirements a 3
chart.
4
2 5
2 2
4 BOLT 5 BOLT 6 BOLT 8 BOLT

Wheel Lug Torque Sequence |

nge 50f16 For threaded parts installation, refer to the torque charts in this manual. RevKlI 110117



1053 BXT6224-28su_K2_Au

WALLENSTEIN by EMB Mfg.

g-2019

Z ¥/ X TE/E Uid 180D | 00£Z1Z 8z
Z 8/e-1L X 9L/g uld sina) [ 00g11Z 12
Z| .p/E X ONp/L ‘Malog BuIyoR 10£8.Z 9z
v | .2/) X 0L# ‘Malog buiddey-jjog 111917 Gz
Z JF/E X ONOL/G Hog abelle) 1229/2 Z
8 . XONS/E ‘Hog 8bueld | +£19/7 €z
¥ JF/E X ONB/E Yog ebueld | ¢¢£19/7 44
¥ 0G} X ONS/E N 1oAY | 6562.Z 1z
v DN/ ‘NN Buim 1262/2 0C
Z ON9L/G INN wody | $162.Z 6l
Z ON#/L ‘INN %007 XeH V12elz 8l
Z JIL-L XONY/L WogXeH | ZLLL/Z L)
| [vd3 sieddiyD sepes] yuel [end [ 10SvzZG0L 9l
| .8C X OISO ‘o|qe) Aieneg | Z1z¢6Z Gl
L | .Gz xenjebeN ‘ejqen Aisweg | 012€6Z vl
V| .2/-8x,) ‘desg umog-pioH | 202€6Z ¢l
| v00Gze ‘Misneg | $0Z€6Z Zl
Z WL X /L M0OH-r | 202862 b
e W/ X.p/E Yowwoin Jaqany | 228297 0l
Z| W x,91/2 1ewwoin Jeqany [ 808297 6
| Ialyoay Jojejnbay L06.+Z 8
Z I8ug)seq pooH 10281Z /
| aweld el | Z05MZS0L 9
| 190D Aeg Juswipepn | 90LMZS0L G
| pieng jjog old | 621712504 ¥
| pieno yjog Jesy | zzi 1250l ¢
| bumag Jebpa ‘abnes | 692712101 Z
| prixogoo] | ¥01vZS0l |

5Ty uonduosaq "ON Hed | "oN way

[OPOW NsgZZ9IXg S}
UO Jou 210 g7 % €7 ‘€1 SWal|
:9JON

[lelaQ yue L
|an4 a8g

Aiaypbg 8 ‘spipno ‘swpli4 UIDW

Rev K1 010819

For threaded parts installation, refer to the torque charts in this manual.

Page 6 of 16



WALLENSTEIN by EMB Mfg.

1053 BXT6224 BXT6228su RevK1 Parts Manual

l ajny) abueyosiqg ‘Alquisssy | L0zvz10) 0l
l JiL-L X ONgZ/L ‘Hog ebueld | Z619/7 6
Z |ONSg/¢ Inuoo ebuel4 pajenss | 1£6z7/Z 8
9 ONZ/L ‘NN %007 XoH 152217 /
Z WL XONZ/L ‘Hog XeH | GLGL/Z 9
¥ JIL-L XONZ/L Hog XeH | Z1§L/Z g
! OL/E Ud YUk | 01121z ¥
l Ioyeasg Bim| | ¥0ZMZL0L ¢
| lojoy Jaddn ‘BuisnoH [ zozmesol Z
l JaddoH pasyyes | zozvelol L
J§1) uonduosag [ "oN Med | I nog

Alquiassy a1ny9
abieyosiq 99S

s|Dd 19Mo|g

Rev K1 110117

For threaded parts installation, refer to the torque charts in this manual.

Page 7 of 16



WALLENSTEIN by EMB Mfg.

1053 BXT6224 BXT6228su RevK1 Parts Manual

| ONZ/L ‘N X0 XeH | 1522/Z Gl
| /L€ XONZ/L Nog xeH | GesL.zZ L
! Alqwiessy enbuo] Jajiel] | LOEYESO) el
6 ONZ/L ‘N X007 XeH | 1622/Z Zl
Z A7UOY [le1]10dS OYT01-0'8X5°0Z | €0€16Z L
| L XONZ/LWogxeH | 0151z 0L
8 JIL-L X ONZ/L ‘Hog XeH | Z161/Z 6
| ajyM ‘dweesusory | 10€19Z 8
¥ yoeg uedQ x punoy ‘Jpwwoi) | z0z19Z 9
Z pay x punoy ‘dweTJesie [ 10z19Z 9
z sfoeg uedQ X [eAQ ‘Jewwoid [ €0119Z ¥
z [eAQ ‘dwe7 11S | 204197 3
Z| .9L/-L X, puop X S1000L ‘ASSy anH Jaipl | 902162 Z
| [AluO 8ixy 4H .99 X SA1008) ‘BIXY X8l4 N4 6# | 1711167 i
Ao uonduosaq | "oN Hed | @l WOS

Alquassy anbuo] Jajies| mwm_

o¥o

D35 Bujuuny

Rev K1 110117

For threaded parts installation, refer to the torque charts in this manual.

Page 8 of 16



1053 BXT6224 BXT6228su RevK1 Parts Manual

WALLENSTEIN by EMB Mfg.

Trailer Tongue Assembly |

Description Q
1 1053W301 | Tongue Weldment 1
2 771412 Hex Bolt, 7/16NC x 1-1/4" 2
3 271530 Hex Bolt, 1/2NC x 3" 2
4 272241 Hex Lock Nut, 7/16NC 2
5 272251 Hex Lock Nut, 1/2NC 2
6 273142 SAE Washer, 7/16" 2
7 791512 Trailer Jack, Side Wind x 2000lbs | 1
8 291614 Hitch Coupler, 2" Ball x 2" x 3500lbs| 1
9 792303 Safety Chain, 1/4" x 2ft with Snap | 2

Idler Hub Assembly |

BOMID | Part No.

Description

ty

223202

Roller Bearing, L44649 L44610

728302

Double Lip Seal, 1-1/16"

229201

Grease Fitting, MP02

272931

Lug Nut, 1/2NF

291801

Dust Cap, 1.98 Bore

=[=l=]=]=[~]o

o|la|s|wd] =

291201

Hub, 1000lbs x 4on4

Page 9 of 16

For threaded parts installation, refer to the torque charts in this manual.

Rev K1 110117



1053 BXT6224 BXT6228su RevK1 Parts Manual WALLENSTEIN by EMB Mfg.
Rotor |

BOM ID | Part No. | Description

1053W201 | Housing, Bottom Rotor
1053W203 | Rotor, 4-split Trailer Weldment
1012M204 | Knife, BX62 Ledger
1053M303 | Split Knife, BXT62 Rotor
725203 4-Bolt Flange Bearing, UCF210-32
229202 Grease Fitting, 1/4NF
Z71578G8 | Hex Bolt, 1/2NF x 3/4" G8
Z71672G8 | Hex Bolt, 5/8NF x 1-3/4" G8
274132 Set Screw, 3/8NF x 3/8"
276151 Flange Bolt, 1/2NF x 3/4"

<

58] ENYE=S1 [-0] DY EN) [FN B B B )

2lo|o|v|o|o|s|w]|d] =

=)

BOMID | Part No. | Description

1012W208 | Assembly, Hood Latch
1012W205 | Discharge Deflector

1012W206 | Discharge Chute

1012L229 [ Spacer Ring

1012L230 | Hood Capture Ring

231403 Ext Spring, 27mm OD x 178mm x 0.105"
271110 Hex Bolt, 1/4NC x 1"

272211 Hex Lock Nut, 1/4NC

272911 Acorn Nut, 3/8NC

792304 Single-Jack Chain, #10 x 35 Links

NN =Y 1) SN FOY () SN S (N Y

2 |o|lo|~v|o|a|s|w||—

o

4
S oy— O
&59 (3)

nge 10 of 16 For threaded parts installation, refer to the torque charts in this manual. RevKlI 110117



WALLENSTEIN by EMB Mfg.

1053 BXT6224 BXT6228su RevK1 Parts Manual

NS8zz91Xd - 910813 '0104SAce/HI MednS | 60.LL7Z
¥2291Xd - 80y '4X1H069XD EPUOH |  891/+Z
aje|d Juswisnlpy suibu3 | yOEMESOL

€00 GH X gH ‘180npay diiseld | 11E£€6Z

. XONg/E Nogmod | 2€99/Z

JF/L-) X ON8/E ‘Hog ebewied | z€z9/zZ
JbILXONY/L 'MaI0S 188 | LLLY.Z

.8/G ‘ByseM IvS | 191€/7

W8/€ ‘UByseM IvS | 1E1E/Z

ONS/E ‘N X0 X8H | 1£22/Z

W9 XONS/S NogxeH [ 0991/Z

WLV X ANOL/L Wog XeH | zibLiZ

. XON9L/G Hog XeH | 02z).Z

(apIS uoniuby) 069XD “JBIPNIN JNeWIBNY | 69L/1Z
£ X2 X2 Ry | 1969y7

LIV XGBIL XL RN | 2859z

.G90°} X I ,8/4-1 ‘180edS [ £GE9yZ

W8/1-1 X 6£9Z ‘Yon|D [ebnjuius) | z061tZ

WS X $Z1 92 ‘9reays ajgnoq | 20/1yZ
ZXMSANH | Z1GLYZ

/8x)eg . g.91qnod | ¥SZItZ

W91/ x dedf yanid ‘Ueysep | €0512501
uopduasaq | "oN Med | alwog

~ ||| |||~ ||| |V |O|O|— |~ | F| T~ |~ | |~

N[ |WO][©O|~]|O

[§

(«]

Rev K1 110117

For threaded parts installation, refer to the torque charts in this manual.

aujdAlQ B aulbuj

Page 11 of 16



WALLENSTEIN by EMB Mfg.

1053 BXT6224 BXT6228su RevK1 Parts Manual

auibug
BPUOH 0]

auibug
BPUOH 0]

nieqng o)

auibug
niegng o]

auibug
nlegng o]

g NsgzzaLXd .26 X.p/L 8l [and vd3

w Y $2291X8 .0G X b/l BuITeng vd3 Mmmmmw 14 d EVLEGZ 10} JOW0I9 9Bne9 fon S11E62 i
3 AluO nsgzzalXg . X dI b/l ‘8urT [end Yd3 10€€6Z €C ” LX E_Mvo_‘_\”_mww_““_mcﬂwwwm “M“M M,__””MMW w”
_ RO nsgzz91Xa b/l eNEAJOINUS A | joee6z |  ee ) R
- %mcwwwwwww_ R m“%mwm e el ) JoWaL Ui pojuanu X [nd papeaiun ‘Ge) [on3 1owoied 3 | 801667 6
— L nsgzzoLXd (.8/9) v# IvS 'dweiy asoH [ G0v6.Z
F AUO $2291Xa £ X OI.8/E UM eNd | £1£€6Z 6/ e e e R | Sk 5
¢ NsgzzoIXd ¥0¥0 GH X diN ‘06 Moq|3 nseld C1E€6Z 2 wwiy), X 0 LX9N ‘)og XoH [\ /
3 Y $2291X9 $0¥0 gH X d ‘06 M0g|3 dliseld 21€€67 8l F2 VIS X 0L# ‘Malog buidde)-jjag 211917 9
’ 9 NS8CZ9LXE 69 X,91/€ BUM PN Vdd | 016667 Z e I S
I V #2291X9 .89 X .91/¢ ‘duI7[end Vd3 01€€6Z Ll 4 .8/ ‘dweD anpn pazusqany 128297 ¥
3 09769 “Jajsiue) uoqied vd3 60€£6Z 9l 3 0 diN ‘Dnid 194008 61157 €
) .8 X /| 'BuI7 [9nd vd3 10€€6Z Sl 3 Jaddiy) Jejies| juel (and [ 10SMzS0L @
} Nsgzz9.1Xd GG X Wb/l ‘durT [and4 vd3 10€€6Z 142 3 aqn] dnxdid a4 | 10552501 3
T uondioseq | ON Med | al NOg Ao uonduosag | "ON Med | alNOg

saull [an4 8 A|lquiassy Mubp] |2n4

Rev K1 110117

For threaded parts installation, refer to the torque charts in this manual.

Page 12 of 16



1053 BXT6224 BXT6228su RevK1 Parts Manual

WALLENSTEIN by EMB Mfg.

Self-feed Hopper Flap Detail |

BOM ID | Part No. | Description Qty
1 10118103 | Flap, Hopper 2
2 1012L251 | Strap, Hopper Flap 1
3 271107 Hex Bolt, 1/4NC x 3/4" 4
4 271312 Hex Bolt, 3/8NC x 1-1/4" 2
5 278301 Machine Screw, 1/4NC x 3/4" | 3
6 296503 Manual Tube, 3-1/2" Short 1
7 1012W207 | Hopper, Self-Feed BX62 1
8 272211 Hex Lock Nut, 1/4NC 3

Inside View of feed chute:
Detail of safety flap assembly on
inside of feed chute.

Page 13 of 16

For threaded parts installation, refer to the torque charts in this manual.

Rev K1 110117



1053 BXT6224 BXT6228su RevK1 Parts Manual

WALLENSTEIN by EMB Mfg.

BXT6224 - 794107 |

(294120 ] [294119 |

>

GwQ

794120

:

Label Layout |

[ BXT6228su - 794608 |

<

[294238][ 294120 |

= fifiiomm

SERIAL  massas
NUI

== TUICTNNw |

794
FRONT VIEW

Page 14 of 16

For threaded parts installation, refer to the torque charts in this manual.

Rev K1 110117



1053 BXT6224 BXT6228su RevK1 Parts Manual WALLENSTEIN by EMB Mfg.

794120 | 294238

[ BXT6228su - 794608 |

BACK VIEW

—
—
2100

(294202 ]

=z
BOTTOM VIEW

Page 15 of 16 For threaded parts installation, refer to the torque charts in this manual. Rev K1 110117



1053 BXT6224 BXT6228su RevK1 Parts Manual

WALLENSTEIN by EMB Mfg.

Accessories |

Call your dealer for pricing and availability

#1012L269 LEDGER CLEARANCE SETTING

GAUGE
WALLENSTEIN 4767033
R TRAILER WOOD CHIPPER
\ OPERATOR’S MANUAL
W '
\ :
La Available as a download at
zzzzzzzzzzzzzz » “‘g www.wallensteinequipment.com
TRAILER WOOD PPER
MODEL BXT4213, BXT4214su, BXT4224,
BXT4228su, BXT6224, BXT6228su &
BXT6238
OPERATOR'S MANUAL

uuuuuuuuuuuuuuu
nnnnnnnnn

Page 16 of 16

For threaded parts installation, refer to the torque charts in this manual. RevKlI 110117



	Bolt Torque
	Hydraulic Fitting Torque
	Wheel Lug Torque
	Main Frame, Guards, & Battery 
	Blower Parts
	Running Gear
	Trailer Tongue Assembly
	Idler Hub Assembly
	Rotor
	Discharge Chute Assembly
	Engine & Driveline
	Fuel Tank Assembly & Fuel Lines
	Self-feed Hopper Flap Detail
	Label Layout
	Accessories

